Tenaris

CERTIFICADO

DE PRUEBAS EN FABRICA

Number/Numero

06031574

Page / Pagina:

1/5

pate/Dia:  21/09/2006

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697 Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

‘Customer / Cliente:

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer’s Order / Cliente Order - ltem N° Customer’s Reference / Referencia del cliente

Manufacturer's Works Order N° / Confirmacion de Venta

092217/03
Manufacture Process / Proceso de fabricacidn. Product Type / Tipo de producte. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especilicaciones. Steel Grade / Grado de acero, Ends / Extremes. PLAIN END
API S5L/ASTM AlO6/ASME SALQ06/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO

Dimengions / Dimensiones.
33.40 X 4.50 MM
1.32 X 0.179 INCH

Lengt [ Longitud

6.00 / 6.50 MTS
19.70 / 21.30 FT

{ Cantidad.

32 Pcs/pz

3.21 RG/M

{Nominal Weight / Peso Nominal

2.17 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

Specimen conditicn Specimen dimensions Test Y. 5. uTs. Y5,
Condicién de la probeta Dimensiones de la probeta temp Unit / Unidad Unit f Unidad ! Elongation
HeatN® | Samplen | s Typs Size Temp, FRG/MM2 KG/MM2 uTs Alargamiente
Colada N° | Muestra N° Tipo Or Tamafe de
mm ensayo Required/Requerido Required f Reguerido Reaquired % in 2 inches
Thin: Thin: Min % =
ThMax: TMax:
LMin: Livtin: Max Oot.
“C LMax: LMax: %
42477 |520358|C/B Cil| L | 33.40 x 4.50 TA 40.70 52.05 0.78 51.80
42477 }520359|C/B cil L 33.40 X 4.50 TA 40.52 52.10 0.78 50.60
43802 }535774|C/B Cil}] L | 33.40 X 4.50 A 37.91 52.66 0.72 48.20
43802 |535775|C/B Cil| L | 33.40 x 4.50 TA 38.14 52.66 0.72 47.40

Ls: Location of the sample / Localizacién de la muestra
Rou: Round bar specimen / Cilindrica

T: Transverse [ Transversal

Max: Maximum / Maximo

Liax: Longitudinal Maximum / Maximo Longitudinal

B: Body / Cuerpo

T.5.: Tubular Strip / Segmento Tubular

AT: Room Temperature [ Temperatura Ambiente
Qbt: Obtained / Obtenido

TMin: Transverse [ Minimo T

R/U: Upset f Recalque

Qri: Orientation / Orientacion

EUL: EX Under Load

¥.S.: Yield strength / Fluencia

TMax: Transverse Maximum / Maximo Transversal

Str: Strip specimen / Rectangular

L: Longitudinal { Longitudinal

strength / Resistencia

imum / Minimo Longitudinal

UTS: Ultimate tensi
LMin: Logitudinal
Min: Minimum / Minimo

This is to certily that the products herein were
Tenaris' is Slampeq. In case e owner of e ar
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Este documento cerica que los productos descriios aqui fueron manuiacturados, probados ylo inspeccionados de acuerds con la especificacion de rlemnacia y satisface los correspondientes reguerimienios.
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Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax
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Date/Dia: 21/09/2006
Customer/Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Qrder / Cliente Orden - llem N

Customer’s Relerence / Referencia det cliente

Manufacturer's Works Order N° / Confirmacion de Venta

092217/03
Manuiacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surlace / Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Spedification / Normas ¢ especificacion

API S5L/ASTM Al106/ASME SA106/ASTM AS53

Steel Grade ! Grado de acero.

B/X42 PSL1

Ends / Extremos. PLAIN END

LISO CORTE RECTO

Dimensions / Dimensiones.
33.40 X 4.50 MM
1.32 X 0.179 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 32 Pcs/pz

Nominal Weil

1t/ Peso Nominal
3.21 RG/M
2.17 LB/FT

HARDNESS TEST / MZmﬁﬁom.Um DUREZA

Superficial Hardness / Dureza superficial. |
Externall Externa
Heat N° Sample Unit Unidad: BHN
Colada N° | Muestra N* Ls fReq. Min: Reqg, Max:
Result /Resultado
42477 (520358 |C/B 141
42477 |520359 jC/B 140
43802 |535774 Cc/B 132
43802 535775 C/B 2 G f
Ls: Location of the sample / Localizacion de la muestra B : Body/ Cuerpo RfU: Upset/ Recalque Req: Required / Requerido _
Min: Minimum / Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYQS TECNOLOGICOS |

Heat N° Sample N° Bend Test B

Colada N° | Muestra N° Ensaye de Curvado
42477 |520358 (GOOD/BUENO
42477 |520359 |GOOD/BUENO
43802 }535774 |GOOD/BUENO
43802 |535775 |GOOD/BUENO

This is to certily thal the products described nere in were manufactired, sampled, tested, and/or | in with the referenced and meets the requiremerts in all respects. This is issuec by &

systemand'it is valid with' efectronic signature. Cn the original cenificate the rade-mark green colored

Tenars' i5 stamped. [n case the ownes of

eriginai certificate would release a copy of i, he must attest #s conformity fo'the original one, 1aking upon nimsel! the responsDikly for any unlawful or nat allowed use. Any afteration andlor fal
This certificate is not 8 declaraton of arigin nde may d be used a5 a declasation ol ofigin

tion will be subjected to the law.

Este decuments certifica que ‘os productas descritos aqui fueran manutacturados. probadas yio inspectionados de acterdo con la especificacion de referencia y satisface ios
Ter

ey ientos.  Este
i (werde) estd impreso en la hoja. En caso da que ef pasesedor del centificact entregue una fotocopia ded misme; deberd garantizar la confermidad con e ariginal, y se hace resporsable por

Este cartificado noes, ni puede ser usado, como wna declaraciin de origen.

Alicado e emite m e un Fistema

&5 valido con firma eleciranica.  En el cenificado original ef logotipa
luier ugo ilegal o indebido. Cualguier aiteracitn yio {alsificacion serd sujets a la ey
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T m:m q-m Km 433.7 Carr. México-Veracruz
) Via Xalapa
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R (52) 229 989 1100 tel
(52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/NUmero Page / Pagina:
06031574 3/5
pate/Dia: 21/09/2006
Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - tem N* Customer’s Referance / Relerencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
092217/03
Manufacture Process / Proceso de fabricacién Product Type f Tipo de preducto, Surface / Superficie.
SERAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o ificaciones. Steel Grade / Grado de acero. Ends / Extremos. PLAIN END
API SL/ASTM Al06/ASME SAL06/ASTM A53 B/X42 PSL1 ) LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitug. Quantity / Cantidad. 32 Pcs/p=z= Neminal Weight / Peso Nominal
33.40 X 4.50 MM 6.00 / 6.50 MTS 4 : . 3.21 KG/M
1.32 X 0.179 INCH 19.70 / 21.30 FT 2.17 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, %/ Composicién
[+ Mn Si cr Mo 5 P NI v Cu Al Sn As Nb Ti Ca B N
X100 X 1000 X 10000
Heat H Max
Colada Min
Sample N© |P Max
Muestra N° Min
42477 H 15 109 23 2 2 1.2 8 22 1 44 26 [ 2 1 2 15 2 37
520358 P 15 106 25 3 2 1.7 9 16 1 36 27 4 1 1 3 12 2 36
520359 P 16 106 24 3 2 1.4 10 16 1 32 24 3 1 1 2 1€ 1 40
43802 H 16 106 22 4 3 2 15 25 2 45 26 3 4 1 3 14 X 36
535774 P i6 108 22 4 4 =t 15 25 5 38 25 3 1 1 4 iz 1 31
535775 P 16 110 26 4 3 2 15 26 ok 46 26 4 1 1 =t HEEY 1 40
H: Heat f Colada P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

‘ FABRICACION DE TUBO: LAMINADO EN CALIENTE ¥ SIN COSTURA.

This is 5o cortify that fhe products nere in were mant ured, sampled; tested. andfor in wilh tha sp relerenced and meets the requirements in all respects. This ceniticate is issued by a compulerized System and it is valid with- ef sre. On the original it the trad k green colored
Tenaris' is stamped.. In case 1ne owner of the original certificate would red

se & copy of it, he must attest its canformity te the onginal one, taking upan himsell 1NE Fespon: or any uniawdul or ot allowed use. Any alteration andfor faisfication will be subjected 1o the law.

This cenificate is not a deciaration of origin nor may it Be used as a declaration of arigin

Este documenta certifica que los producios descritos agul fueron mar i i de acuerdo con 1 sspecTicacion de referencia y satisiace 108 conespondientes requerimientos. Este cartificado se emite mediante un sistema computarizado y es valice con fima electidnica.  En el cerificade erigingt el logation

Tenaris {verde) esth impreso &n 'a hoja. Ercaso de que el poseedor del ceniticado entreque una fotocopia deld mismo, deberd garantizar la contormidad con @ onginal, y se hace respansable por cuaiquier uso ilegal o indebido. Cuaiquier sleracion yo falsificacion serd sujeta a [a ley

Este cerificado no es, ni puede ser usado, como una deciaracion de arigen. _ DICATTT 040
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g, q = Tubes de Acero de México, S.A.
Rim— m : m q—m Km 433.7 Carr, México-Veracruz

. Via Xalapa

{91697) Veracruz, Ver. México

(52) 229 989 1100 tel

{52) 229989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

06031574 4/5
pate/Dia:  21/09/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - itam N° Customer’s Reference / Referencia del cliente Manutacturer s Works Order N® / Conlfirmacién de Venta
092217/03

Manufacture Process / Proceso de fabricacion. Product Type ! Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero, Ends / Extremos. PLAIN END

API 5L/ASTM Al06/ASME SAL06/ASTM AS53 B/¥42 PSL1 . ) LISO CORTE RECTO

Dimensions / Dimensiones. Length / Lengitud. Quantity / Canticad. 32 Pcs/pz Ngminal Weight f Pesc Nominal

33.40 X 4.50 MM 6.00 / 6.50 MTS ‘ . . 3.21 KG/M

1.32 X 0.179 INCH 19.70 / 21.30 FT 2.17 LB/FT

SUPPLEMENTARY TINFORMATION / ~INFORMACION SUPLEMENTARIA

CONTROL VISUAL ¥ DIMENSIONAL: SATISFACTORIO. :
NO REFARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

EDICION DE LA NORMA: API 5L, 43° Edition 2004.

EDICION DE LA NORMA: ASTM AS53/04a.

EDICION DE LA NORMA : ASTM Al06/04b.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL NO DESTRUTIVO (C.N.D): SATISFACTORIO.

METODO DE INSPECCION: E.M.I LONG “"FULL LENGTH " (EXT) NOTCH 12,5%

PRESION DE PRUEBA KIDRAULICA: 3000 Psi (5 seg.)
TAMSA REF: 642261

This is to certily'that the products i nere in were i, sampied, tested, andior inspected in accordance with the referenced and meets the requiren in all regpects. This cenificate is issued by a comouterized system and it is valid witn electronic signature.On the origiral cartificate the trade-mark green colored

Tenaris' i5 stamped; n case the ow:

1re origing! certificate would refease a copy of 4, he must attest its conformity to the original ane, taking wpon himself the rasponsiaility lor any uniswiul or nat aliowed use.. Ary inn andior will be subj 1o tha law.

This cerifcate isnot @ declaration of e may 4 be used as a declaation of origin,

Este documento cerifica que 105 poductos descrilos squi tusran n orobadas yio insg 36 de acuerdo con [a especificacion de relerencia v satistace los. pondienies req i Esie ifi se emite i un sisterna ¥ &5 valido con fizma electrdnica. - En el cantificado original el legotipe

Tenars (verde) estd impreso en la noia £n caso de gue €l poseedor def certfficadn entregue una lotocopia del misma, deberd garartizar la conformitad con e ongingl, y s& Nace responsabile pOr CUAIGUET LSO HBGAI 0 indebido. Cualquisr alteracian yio faisticacion serd sujela a la ey,

Este certificads no es, ni puede ser usada, como una declaracion de arigan. _ DICATI7T04 0




=Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
{52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:
06031574 5/5
Date/Dia:  21/09/2006
Custamer / Cliente:

PLESA ANAHUAC ¥ CIAS, S§.A. DE C.V.

Customer’s Order / Cliente Orden - [tem N*

Custorner’s Reference / Referencia del cliente

Manufacturer's Works Grder N* / Confirmacién de Venta

092217/03
Manufacture Process / Proceso de fabricacian Product Type / Tipe de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.

APT 5L/ASTM Al06/ASME SA106/ASTM AS3

Steel Grade [ Grado de acero

B/X42 PSL1

Ends / Extremos.

PLAIN END
LISO CORTE RECTO

Dimensions / Dimensiones.
33.40 X 4.50 MM
1.32 X 0.179 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad.

32 Pcs/p=

MNominal Weight / Peso Nominal
3.21 RKG/M
2.17 LB/FT
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Quality System Certified
N 110850

TAMSA QUALITY DEPARTMENT SIGNATURE

DEPTO. CEF nwnun
DE_L3, CRU zuw

QUALITY CERTIFICATION Umm

ZUHﬂ

ey e

Fi '

CHIEF OF owﬁxu_.é ﬁ.JM,_..H‘w “ATION DEPT

CACION DE _N.fL;HJ.u,u

RESPONSABLE DEL JOEPTE.CE

Este o certifice que los | descritos agui-tuenon

This is to certify that the products described here in were manuiactured, sampled, jested, and/or inspected in accosdance with the spacification reterenced and mests ne requiremMents in i respects. This

Este centilicado rio es, ni puede ser usado, comoe una deciaracien de organ

Tenares (verde) esta mpreso en la hofa, En caso de gue el possedor del cerificade entregue una fotocopia del mismo, deberd garantizar [a cor

Vo i de acuendo con fa aspecificacio

de referencia y satistace log comeepondiantos

is issued by a

;- Este cortiti se emite mediante un sistena

system and it i valid with electronic signature. On the onginal certificate the rade-mark green colored
Teraris' is stamped. In case the owner of the onginal cenificate would reledse 8 copy of it, he must atiest its corfamity 1o the original one, taking wpon himselt the responsibility for amy Unigwiul or nod allowed vse. Any alferation andior falsification will be subjected to the law
This gediicate is nol & ceclaralion of origin nor may i be used as 8 declaration of ‘origin.

y s valido con firma electrdnica. En e cenificade original & logatipo
farmidad con e ariginal, y se hace responsable por cualquier uso ilegal o indebido. Cualquier alteracion wio falslficacion sem suieta a fa ley.

DHGA TI7 040




